
OPERATOR’S MANUAL
MANUEL D’UTILISATION / MANUAL DEL OPERADOR
ELECTRIC RIDING LAWN MOWER
TONDEUSE ÉLECTRIQUE AUTOPORTÉE / PODADORA DE PASTO 
ELÉCTRICA TIPO TRACTOR

RY48110/RY48111/RY48112
RM480e/RM480ex SERIES/SÉRIE/SERIE

995000004 
11-8-18 (REV:07)

RYOBI is a registered trademark of Ryobi Limited and is used pursuant to a license granted by Ryobi Limited.

TECHTRONIC INDUSTRIES POWER EQUIPMENT
P.O. Box 1288, Anderson, SC 29622, USA
1-800-860-4050  •  www.ryobitools.com

•  PARTS AND SERVICE: Prior to requesting service or purchasing replacement parts, please obtain your item, manufacturing, and  
serial numbers from the product data plate. 

	 ITEM NO.__________________________________________________________

	 MANUFACTURING NO._____________________________________________

	 SERIAL NO.________________________________________________________

HOW TO OBTAIN REPLACEMENT PARTS: Replacement parts can be purchased online at www.ryobitools.com or by calling 
1-800-860-4050. Replacement parts can also be obtained at one of our service centers. 

HOW TO LOCATE A SERVICE CENTER: Service centers can be located online at  www.ryobitools.com or by calling 1-800-860-4050.

HOW TO OBTAIN CUSTOMER OR TECHNICAL SUPPORT: To obtain customer or technical support please contact us at  
1-800-860-4050.

•  PIÈCES ET SERVICE : Avant de faire la demande de service ou l’achat de pièces de remplacement, veuillez obtenir le numéro 
d’article, le numéro de fabrication et le numéro de série à partir de la plaque de données du produit. 

	 NUMÉRO D’ARTICLE_______________________________________________

	 NUMÉRO DE FABRICATION_ _______________________________________

	 NUMÉRO DE SÉRIE________________________________________________

COMMENT OBTENIR LES PIÈCES DE REMPLACEMENT : Les pièces de remplacement peuvent être achetées en ligne sur le 
site www.ryobitools.com ou par téléphone au 1-800-860-4050. Les pièces de remplacement peuvent être obtenues à un de nos 
centres de service. 

COMMENT TROUVER UN CENTRE DE SERVICE : Les centres de service peuvent être localisés en ligne au www.ryobitools.com 
ou en téléphonant au 1-800-860-4050.

COMMENT OBTENIR DE L’AIDE EN CONTACTANT LE SERVICE À LA CLIENTÈLE : Pour contacter le service à la clientèle pour 
une question technique ou pour tout autre renseignement, veuillez nous téléphoner au 1-800-860-4050.

RYOBI est une marque déposée de Ryobi Limited  et est utilisée en vertu d’une licence accordée par Ryobi Limited.

•  PIEZAS DE REPUESTO Y SERVICIO: Antes de solicitar servicio técnico o comprar piezas de repuesto, obtenga su número de 
artículo, el número de fabricación y el número de serie de la placa de datos del producto. 

	 NÚMERO DE ARTÍCULO____________________________________________

	 NÚMERO DE FABRICACIÓN________________________________________

	 NÚMERO DE SERIE________________________________________________

CÓMO OBTENER PIEZAS DE REPUESTO: Las piezas de repuesto se pueden comprar en nuestro sitio en la red mundial, en 
la dirección www.ryobitools.com o llamando al 1-800-860-4050. Las piezas de repuesto también se pueden obtener en uno de 
nuestros centros de servicio. 

CÓMO LOCALIZAR UN CENTRO DE SERVICIO: Puede encontrar los centros de servicio visitando nuestro sitio en la red 
mundial, en la dirección www.ryobitools.com or by calling 1-800-860-4050.

CÓMO OBTENER SERVICIO O ASISTENCIA TÉCNICA AL CONSUMIDOR: Para obtener servicio o asistencia técnica al consumidor, 
sírvase comunicarse con nosotros llamando al 1-800-860-4050.

RYOBI es una marca registrada de Ryobi Limited y se utiliza conforme a una licencia otorgada por Ryobi Limited.



RYOBI
40 Volt Blower

Mfg. No. 107508001
Item No. RY40406

Repair Sheet

TECHTRONIC INDUSTRIES POWER EQUIPMENT
P.O. Box 1288

Anderson, SC 29622 USA

1-800-860-4050   
 www.ryobitools.com



2

RYOBI BLOWER – ITEM NO. RY40406

1

8
3

17

18

15

2

2
5

9

10
11 13

14
124

19

20

21

22

7

6

3

23

23

16



3

RYOBI BLOWER – ITEM NO. RY40406

	 1	 661817001	 Screw (M4 x 14 mm, T15 Torx Pan Hd.).........................................................................................................11

	 2	 314930001 	 Handle Housing Assembly (Inc. Key Nos. 3-9)...................................................................................................1

	 3	 940304771	 Logo Label........................................................................................................................................................2

	 4	 940851472	 40V Label (Right)...............................................................................................................................................1

	 5	 940851475	 40V Label (Left).................................................................................................................................................1

	 6	 941588304	 Data Label (Left)................................................................................................................................................1

	 7	 941588305	 Data Label (Right)..............................................................................................................................................1

	 8	 940851473	 Warning Label (Spanish & French)....................................................................................................................1

	 9	 940657324	 Warning Icon Label...........................................................................................................................................1

	 10	 314929001	 Battery Holder & Switches Assembly...............................................................................................................1

	 11	 537643001	 Wire Cover........................................................................................................................................................1

	 12	 205103001	 Trigger Switch Assembly...................................................................................................................................1

	 13	 671073001	 Compression Spring.........................................................................................................................................1

	 14	 679973002	 Trigger Spring....................................................................................................................................................1

	 15	 537640001	 Inlet Housing Cover..........................................................................................................................................1

	 16	 742510001	 Motor (40 volt)...................................................................................................................................................1

	 17	 537639001	 Motor Mounting Housing..................................................................................................................................1

	 18	 661875002	 Screw w/Washer (#10-24 x 15 mm, Pan Hd.)...................................................................................................4

	 19	 537642001	 Fan....................................................................................................................................................................1

	 20	 678128002	 Lock Nut (M8)....................................................................................................................................................1

	 21	 314928001	 Outlet Housing Assembly.................................................................................................................................1

	 22	 314931001	 Blower Tube Assembly (Inc. Key No. 23)...........................................................................................................1

	 23	 940851495	 Jet Fan Logo Label...........................................................................................................................................2

	 	 Not Shown

		  995000714	 Operator’s Manual

		  12-5-18 
		  (Rev:01)

PARTS LIST

	 KEY	 PART
	 NO. 	 NUMBER 	 DESCRIPTION	 QTY



4

RYOBI BLOWER – ITEM NO. RY40406

WIRING DIAGRAM

SWITCH

SWITCH

RED

RED

RED
BLACK

MOTOR

BLACK

CONTACT PLATE



TECHTRONIC INDUSTRIES POWER EQUIPMENT
P.O. Box 1288, Anderson, SC 29622

Phone 1-800-860-4050
www.ryobitools.com

RYOBI
Power Head

Item No. RY40006
Mfg No. 314778001

Repair Sheet



RYOBI POWER HEAD – ITEM NO. RY40006 

2

7

5

14

11

12

17

13

7

9

8

15
10

1

2

16

3

4

12

6



RYOBI POWER HEAD – ITEM NO. RY40006 

3

	 KEY	 PART
	 NO. 	 NUMBER 	 DESCRIPTION	 QTY

	 1	 314829001	 Boom Assembly (Inc. Key Nos. 2-4)..................................................................................................................................... 1

	 2	 941013004	 Warning Icon Label............................................................................................................................................................... 1

	 3	 941013005	 Warning Label (French/Spanish)........................................................................................................................................... 1

	 4	 941588302	 Data Label............................................................................................................................................................................. 1

	 5	 314562001	 Boom Clamp Assembly........................................................................................................................................................ 1

	 6	 314832001	 Motor, Gear Box, Switch & Contact Plate Assembly............................................................................................................ 1

	 7	 570115001	 Rubber Plate......................................................................................................................................................................... 2

	 8	 308056009	 Front Handle Assembly (Inc. Key Nos. 9-10 & 15)................................................................................................................ 1

	 9	 660857001	 Screw (1/4-20 x 40 mm, Hex Hd.)........................................................................................................................................ 1

	 10	 518949001	 Wing Nut (1/4-20).................................................................................................................................................................. 1

	 11	 314830001	 Rear Handle Assembly (Inc. Key No. 12).............................................................................................................................. 1

	 12	 940114519	 Logo Label............................................................................................................................................................................ 2

	 13	 661864007	 Screw (M4 x 18 mm, T15 Torx Pan Hd.)............................................................................................................................. 11

	 14	 537285001	 Switch Trigger Assembly....................................................................................................................................................... 1

	 15	 639167001	 Assist Handle Clamp............................................................................................................................................................. 1

	 16	 941851150	 Attachment Label.................................................................................................................................................................. 1

	 17	 660031017	 Screw (M3.5 x 16 mm, T10 Torx Pan Hd.)............................................................................................................................ 1

		  Not Shown

		  995000659	 Operator’s Manual

		  11-8-18 
		  (Rev:01)

The item and manufacturing number will be found on a label attached to the boom assembly. Always mention the item and manufacturing 
number of your POWER HEAD when requesting service or ordering repair parts.

PARTS LIST



RYOBI POWER HEAD – ITEM NO. RY40006 

4

WIRING DIAGRAM
BLACK

BLACK

RED

FUSE

RED

RED

MOTOR

CONTACT PLATE

SWITCH



RYOBI
Trimmer Attachment 
Item No. RY15523A

Model No. 313351003 
Repair Sheet

TECHTRONIC INDUSTRIES POWER EQUIPMENT
P.O. Box 1288

Anderson, SC 29622 USA

1-800-860-4050



2

RY15523A TRIMMER ATTACHMENT 

2

2

3

4

16

15

14

13

12
11

8
9 10

25

7

5

1

6

24

22

18

19

21

23

20

17



3

RY15523A TRIMMER ATTACHMENT 

3

The model number will be found on a label attached to the motor housing. Always mention the model number of your STRING 
TRIMMER when requesting service or ordering repair parts.

PARTS LIST 	KEY	 PART		
	NO.	 NUMBER			  DESCRIPTION	 QTY

 1 518019002	 Hanger Cap.......................................................................................................................................................1 
 2 314383001	 Straight Shaft Assembly (Inc. Key Nos. 3-5).....................................................................................................1 
 3 940749005	 Warning Icon Label...........................................................................................................................................1 
 4 941851149 	 Ryobi EXPAND-IT Label....................................................................................................................................1 
 5	  941588053	 Data Label.........................................................................................................................................................1 
 6 660738002	 Screw (1/4-20 x 3/4 in., Hex Washer Hd.).........................................................................................................1
 7 940705021	 Logo Label........................................................................................................................................................1
 8 313285005	 Grass Deflector Assembly (Inc. Key Nos. 6-7 & 9-10)......................................................................................1 
 9 638016003	 Line Cut-off Blade.............................................................................................................................................1
 10 662148001	 Screw................................................................................................................................................................2
 11 660642001	 Screw (1/4-20 x  3/4 in., Hex Washer Hd.)........................................................................................................1 
 12 660641001  	 Screw (10-24 x 5/8 in., Hex Washer Hd.)..........................................................................................................1 
 13 678011001 	 Flanged Washer................................................................................................................................................1
 14 308210009	 Gear Head.........................................................................................................................................................1 
 15 518367001	 Spacer...............................................................................................................................................................1 
 16 638125001	 Grass Deflector Clamp......................................................................................................................................1
17 312283001	 Crank Handle....................................................................................................................................................1
 18	  530366001	 Lower Housing..................................................................................................................................................1
 19	  530455002	 Bump Knob (Green)...........................................................................................................................................1
 20	  530670001	 Spool Assembly.................................................................................................................................................1
 21	  529803001	 String Guide.......................................................................................................................................................1
 22	  678749001	 Spring................................................................................................................................................................1
 23	  662568002	 Hex Flange Nut (M8, Left Hand)........................................................................................................................1
 24	  530001004	 Upper Housing..................................................................................................................................................1
25 313318001	 Stringhead Reel Assembly (Inc. Key Nos. 18-24).............................................................................................1
  Not Shown:
  990000799	 Operator’s Manual
  1-02-19 
  (Rev:06)


	ef304ab1-5372-41cf-af88-67fa41d9ab0e
	blower
	trimmer

